wamanas. FCC RADIO TEST REPORT

Report No. : FR552903B

Pol. Horizontal Fundamental
‘mwm . Date: 2025.07-26 ‘mwm Date: 2025.07-26
1225 1225
1 1 1
815 ‘\ ! W5
\ | | | PEAKBEM PEAK T4
o - - o
L N
kLA kLA
Peak
1. 1.
pIiIs 18 02 2%, 2500 1 1400, 1800, 200, 2600, 000
Frequency (WHz) Frequency (WHz)
Site @ @3CHIZ-HY Site @ @3CHIZ-HY
Condition: PEAK_BE 74 3u 91200-82114-250702 HORIZONTAL Condition: PEAK 74 3m 91200-02114-256702 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz ST:Auto + RBW:1000.080kHz VBW:3000.008kHz ST:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
T miEWmdWE @ B0 @ B B B o dg TOmiBWmdWE @ B0 B B B B« g
1 2483.99 52.82 74.00 -21.18 42.85 27.94 6.9 4.9 10.03 108 236 PEAK 1 2450.00 99.69 ------ ------ 89.76 27.99 6.9 34.9 10.83 100 236 PEAK
‘mwm . Date: 2025.07-26 . Level (dBuVim) Date: 2025.07-26
1225 1225
1 1 1
a:=\ _ ' 5
0y \ | | 0y
\ || _ WGEH G54
kLA kLA
Avg
1. 1.
priIs 18 192 2%, 2500 1 1400, 1800, 200, 2600, 000
Frequency (WHz) Frequency (WHz)
Site @ @3CHIZ-HY Site @ @3CHIZ-HY
Condition: AVG_BE 54 3n 91200-62114-250702 HORIZONTAL Condition: AVG_54 3n 91200-02114-256702 HORTZONTAL
+ RBW:1000.000kHz VBW:2.400kHz SWT:Auto + RBW:1000.000kHz VBW:2,400kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
TOmiEWmndWE @ B0 @ B B B o dg TOmiAWmdWE @ B0 B B B B o g
1 248426 42.74 54.00 -11.26 3077 2.9 6.90 4.9 10.03 108 236 AVERAGE 1 2480.00 99.22 ----e- ------ 89.29 2799 6.9 34.9 10.83 100 236 AVERAGE
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wamanas. FCC RADIO TEST REPORT

Report No. : FR552903B

Pol. Vertical Fundamental
._Wm Date: 2025.07.26 ._Wm Date: 202547-26
1225 1225
1 1 1
“l_\ ﬂl
\ PEAK_BE 74| PEAK_74
o o
\ 1 | At
kLA kLA
Peak
1. 1.
priIS 18 02 2% 2500 1 1400, 1800, 200 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3m 91200-82114-250762 VERTICAL Condition: PEAK_74 3m 91260-82114-256762 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto + RBW:1000.080kHz VBW:3060.008kHz ST:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
T miAWmdWE @ B0 @ B B B o dg TOmiBWndWE @ B0 B B B B o g
1 2488.54 52.46 74.00 -21.54 4244 27.99 691 3491 1003 M5 163 PEAK 1 2450.00 99.34 ----e- -oeee- 89.41 2799 6.9 34.9 10.83 245 163 PEAK
._Wm Date: 2025.07.26 - Lewl (BN Date: 202547-26
1225 1225
1 1 1
“l\ ﬂl
0 \ 0
\ AVG_BE 54 AVG_54
N I
kLA kLA
Avg
1. 1.
priIS 18 92 5. 2500 1 1400. 1800, 200, 2600, 000
Frequency (WHz) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-256762 VERTICAL Condition: AVG 54 3n 91200-82114-256762 VERTICAL
+ RBW:1000.000kHz VBW:2.400kHz SWT:Auto + RBW:1000.000kHz VBW:2.400kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBV/mdbuV/m 8 dBV dBm B B B o

1 249.00 42,56 54.00 -11.44 3053 28.00 6.91 34.91 10.03 245 163 AVERAGE

Mz dBV/mdbuV/m 8 dBV dB/m B B dB
1 2480.00 98.82 ------ ------ 83.89 279 6.9 34.9 10.83 245 163 AVERAGE
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FCC RADIO TEST REPORT

Report No. :

FR552903B

Pol. Horizontal Vertical
. Level (dBuVim) Date: 2025-07-28 . Level (dBuVim) Date: 2025.07-28
1225 1225
1 1
875 3 i 875 3
| PEAK_74) PEAK_T4
. - . 1
| G 54 e
1 b] } ! H
Peak % % i
Avg 1. | 1. |
| |
1 5800, 10600, 1 20200, 25000 1 5800, 10600, 1 20200 25000
Frequency (MHz) Frequency (MHz)
Site  : @3CHL2-HY Site  : @3CHL2-HY
Condition: PEAK 74 3n 91200-82114-250702 HORIZONTAL Condition: PEAK 74 3n 91200-82114-250782 VERTICAL
Linit Read  Ant Cable Preasp  Aux APos TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
WBWa B B BN i B B 8 a g WiBW Bl B BN i B @B B o dg
1 4960.00 46.71 74.00 -27.29 69.43 3.4 10.63 6733 0.59 -- PEAK 1 4960.00 47.81 74.00 -26.99 69.73 33.4 10.63 6733 0.59 -- PEAK
1 T440.00 45.29 74.00 -28.71 6L75 36.74 13.15 66.66 0.2 - PEAK 1 7440.00 45.23 74.00 -28.77 6L.69 36.74 13.25 66.66 0.21 - PEAC
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samanas. FCC RADIO TEST REPORT Report No. : FR552903B

C2-1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 8 2400-2483.5 1 Bluetooth-LE GFSK 01 2404 2Mbps - -
Mode 9 2400-2483.5 1 Bluetooth-LE GFSK 19 2441 2Mbps - -
Mode 10 2400-2483.5 1 Bluetooth-LE GFSK 38 2478 2Mbps - -
Mode 11 2400-2483.5 1 Bluetooth-LE GFSK 38 2478 2Mbps - LF

Page Number : C2-1 of 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR552903B

C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 01 = 2378.81 42.46 54.00 -11.54 \% Avg. Pass - Band Edge
8
Bluetooth-LE GFSK | 01 = 4808.00 43.44 74.00 -30.56 \% Peak | Pass - Harmonic
Bluetooth-LE GFSK | 19 = 2499.22 43.42 54.00 -10.58 H Avg. Pass - Band Edge
9
Bluetooth-LE GFSK | 19 = 4882.00 46.39 74.00 -27.61 \% Peak @ Pass - Harmonic
Bluetooth-LE GFSK | 38 | 2499.14 43.55 54.00 -10.45 \% Avg. Pass - Band Edge
10
Bluetooth-LE GFSK | 38 @ 4956.00 45.41 74.00 -28.59 \% Peak @ Pass - Harmonic
11 Bluetooth-LE GFSK | 38 45.52 33.48 40.00 -6.52 \% Peak @ Pass - LF
Page Number : C2-2 of 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR552903B

Pol. Horizontal Fundamental
‘mwm Date: 2025.07-26 ‘mwm Date: 2025.07-26
1225 1225
1 1 "
B75 B75
} | PEAK T4
04 00 !
1 j ; | bbb
COPRRY PR T st N - - 'M:
% % | 1
Peak 1
1. 1.
10 188 415 2664 2852 LU} 1 1400, 1800, 2200, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ @3CHIZ-HY Site @ @3CHIZ-HY
Condition: PEAK_BE 74 3u 91200-82114-250702 HORIZONTAL Condition: PEAK 74 3m 91200-02114-256702 HORIZONTAL
+ RBW:1000.000kHz VBn: 3000 088kHz SWT:Auto + RBW:1000.000kHz VBn:3000. 088kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
W de B/ @ G @ B B B  deg WodWE e @ B0 B B B B o iy
1 2360.29 5169 74.00 -22.31 4251 27.38 6.72 M.B7 10.03 143 23 PEAK 1 24p4.00 96.82 ------ ------ 8743 27.40 6.79 .88 1083 143 D32 PENK
’ evel (dBuVim) Date: 2025-07-26 . Level (dBuVim) Date: 2025.07-26
|
1225 ‘ ; 1225
-
1
] ! |
o ‘ 5
H [
} 700/
‘ | ][ AVG_54
1 ] AR
15 | | ag
Avg 1
1. : 1.
|
10 188 2478 23664 1852 2404 1 1400, 1800, 2200, 2600, 3000
Frequency (MHa) Frequency (WHz)
Site  : G3CHI2-HY Site @ @3CHIZ-HY
Condition: AVG_BE_54 3m 91200-02114-250762 HORTZONTAL Condition: AVG_54 3n 91200-02114-256702 HORTZONTAL
+ RBW:1000.000KHz VBW:4,308kHz SWT:Auto + REH:1000.,000kHz VBH:4,300kH:z SHT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Limit Read Ant Cable Preamp Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi dWnde @ B @ B B B o deg WodWE e @ B0 B B B B o iy
1 2349.76 42.34 54.00 -11.66 33.06 27.40 6.71 34.86 10.03 143 232 AVERAGE 1 24p4.00 95.86 ------ ------ 86.52 27.40 6.79 34.88 10.83 143 232 AVERAGE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR552903B

Pol. Vertical Fundamental
‘mwm Date: 2025.07-26 ‘mwm Date: 2025.07-26
1225 1225
1 1
1
B75 B75
} PEAK T4
04 00
1 ; il M
Peak
1. 1.
10 1288 2415 2664 2852 LU} 1 1400, 1800, 2200, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ @3CHIZ-HY Site @ @3CHIZ-HY
Condition: PEAK_BE 74 3m 91200-02114-250702 VERTICAL Condition: PEAK 74 3m 91200-02114-250702 VERTICAL
+ RBW:1000.000kHz VBn:3000. 008kHz SWT:Auto + RBW:1000.000kHz VBn:3000. 088kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
T miEWndWE B B0 @ B B @ o dg TOmiAWmndWE @ B0 B B B B o g
1 2374.30 52.29 74.08 -21.71 43.89 27.30 6.74 3487 10.63 100 4 PEAK 1 24p4.00 95.49 ----e- -oeee- 86.15 27.40 6.79 34.88 10.83 100 4 PEAK
’ evel (dBuVim) Date: 2025-07-26 . Level (dBuVim) Date: 2025.07-26
|
1225 ‘ ; 1225
1 ‘ | 1
| ‘
o ‘ 5
H |
} 700/
‘ | } AVG_54
\ 1 E) —
% | | L
Avg ‘ \
1. 1 1.
|
10 188 2478 2664 1852 2404 1 1400, 1800, 2200, 2600, 3000
Frequency (M) Frequency (WHz)
Site  : G3CHI2-HY Site @ @3CHIZ-HY
Condition: AVG_BE_54 3m 91200-82114-250762 VERTICAL Condition: AVG_54 3m 91200-02114-250702 VERTICAL
+ RBW:1000.000kHz VBW:4,300kHz SWT:Auto + REH:1000.,000kHz VBW:4,300kH:z SHT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Limit Read Ant Cable Preamp Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
WedoWade @ B @ B B B o deg O
1 2378.81 42.46 54.00 -11.54 33.25 2738 6.75 34.87 10.03 100 4 AVERAGE 1 4p4.00 94,55 ----e- -oee- 85.21 27.40 6.79 34.88 10.83 100 4 AVERAGE
Page Number 1 C2-4 of 14




FCC RADIO TEST REPORT

Report No. : FR552903B

Pol. Horizontal Vertical
el Date: 2025.07.28 el Date: 2025.07.28
m] 12
1 1 ‘ 1 T
o ‘ o ‘
- Pk 1 - o
T o T e
Peak . \1‘ ‘ @ ‘1‘ ‘
Avg 1 ‘ 1 ‘

1 5800, 10600. 15400. 20200, 25000

Frequency (Wz)

Site @ @3CHIZ-HY
Condition: PEAK 74 3n 91260-02114-258782 HORIZONTAL

Linit Read  Ant Cable Preamp Aux APos Thos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/n dBV/n 0B B dB/m OB A8 A8 m deg
1 4308.00 43.23 74.00 -30.77 67.58 32.35 10.29 67.44 @45 -~ - PENK

1 5800, 10600. 15400. 20200, | 25000
Frequency (Wz)

Site @ @3CHI2-HY
Condition: PEAK 74 3n 91200-02114-250762 VERTICAL

Linit Read  Ant Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/n dBV/n 0B BV dB/m OB A8 A8 m deg
1 4303.00 43.44 74,00 -30.56 67.79 32.35 10.29 67.4 @45 - - PEK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR552903B

Pol. Horizontal Fundamental
‘mwm Date: 2025.07-26 ‘mwm Date: 2025.07-26
1225 1225
1 1 1
B75 B75
) | | PEAK_ 74|
Ty T o i
1 | ! | ittt
et oy R Tpe T [_ oo e | :
1 1 | I
Peak
1. 1.
10 3% 162 2388, UM 440 1 1400, 1800, 2200, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ @3CHIZ-HY Site @ @3CHIZ-HY
Condition: PEAK_BE 74 3u 91200-82114-250702 HORIZONTAL Condition: PEAK 74 3m 91200-02114-256702 HORIZONTAL
+ RBW:1000.000kHz VBn: 3000, 088kHz SWT:Auto + RBW:1000.000kHz VBn:3000. 088kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
W dWn B @ G @ B B B deg WoBWE e @ B0 B B B B o iy
1 2338.20 5164 74.00 -22.36 4238 27.40 G6.69 4.B6 10.03 142 232 PEAK 1 244100 98.76 ------ ------ 89.18 27.60 6.84 34.89 10.03 142 232 PENK
- Level(dBuVim) Date: 202507-26 . Level (dBuVim) Date: 2025.07-26
1 ‘ ‘ 140
125 | 1225
| H
] ‘ !
|
¥ — o5
| "
| NG5
1] i
8 ! | 8
Avg |
fl S fl.
|
10 0%, 262, 2388, UM, 240 1 1400, 1800, 2200, 2600, 3000
Frequency (MH2) Frequency (WHz)
Site  : G3CHI2-HY Site @ @3CHIZ-HY
Condition: AVG_BE_54 3m 91200-02114-250762 HORTZONTAL Condition: AVG_54 3n 91200-02114-256702 HORTZONTAL
+ RBH:1000.008kHz VBH:4.308kHz SWT:Auto + REH:1000.,000kHz VBH:4,300kH:z SHT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Limit Read Ant Cable Preamp Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WedoWndWe @ B @ B B B o deg WodWE e @ B0 B B B B o g
1 2370.45 42.44 54.00 -11.56 33.24 27.30 6.74 34.87 10.03 142 232 AVERAGE 1 244100 97.82 ----e- -oo-e- 88.4 27.60 6.54 34.89 10.83 142 232 AVERAGE
Page Number : C2-6 of 14




wamanas. FCC RADIO TEST REPORT Report No. : FR552903B

Pol. Horizontal Fundamental
{4gLevel ¢Bvim) Date: 2025.07-26
1 14
1
“l'\ 4
\ [ | PEAKBETH
4 - :
\ | ,
N — . ——
Peak [ | Blank
. . I
s, 4, 7S, U8, 500
Frequency (WHz)
Site 1 O3CHIZHY
Condition: PEAK_BE 74 3n 91200-62114-25€762 HORTZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto
Limit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBV/mdbV/m 8 dBV dB/m B B B
1 249562 52.20 74.00 -21.80 42.10 28.06 6.9 3401 10.3 182 232 PEAK

el @) Date 2025.07.26
1 El
1
a:=\
m i
\ VG B4
\ 1
B, ;
Avg . Blank
1 ;
U2 it s, I 50
Frequency (MHz)
Site 1 O3CHIZHY

Condition: AVG_BE 54 3n 91200-62114-250702 HORIZONTAL
+ RBW:1000.000kHz VBW:4.300kHz SWT:Auto

Limit Read  Ant Cable Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Renark
W/ Bafs B B B & & B

1 2499.22 43.42 54.00 -10.58 3309 28.89 6.92 34.91 10.03 142 232 AVERAGE

Page Number : C2-7 of 14



wamanas. FCC RADIO TEST REPORT

Report No. : FR552903B

Pol. Vertical Fundamental
‘mwm Date: 2025.07-26 ‘mwm Date: 2025.07-26
1225 1225
1 1 t i
815 815
) PEAK_74
0 o
1 ! o ki
y v o ]
kLA kLA
Peak
1. 1.
10 1%, 162 288, U 440 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIZ-HY Site @ @3CHIZ-HY
Condition: PEAK_BE 74 3 91200-82114-250702 VERTICAL Condition: PEAK 74 3m 91200-02114-250702 VERTICAL
+ RBW:1000.000kHz VBn: 3000, 088kHz SWT:Auto + RBW:1000.000kHz VBn:3000. 088kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
TOmiEWmdWE @ B0 @ B B B o dg T miBWndWE @ B0 B B B B o g
1 2370.45 5124 74.00 -22.76 42.84 27.30 674 M.B7 10.03 108 147 PEAK 1 244100 98.27 ----e- --e-e- 88.69 27.60 6.84 34.89 10.83 100 147 PENK
- Level(dBuVim) Date: 202507-26 . Level (dBuVim) Date: 2025.07-26
1 ‘ T b | | |
1225 | 1225
| H
] ‘
|
o 1 : ! 75
| "
| ’ NG5
1] P
5 | | 8
Avg \ 1
1. : 1.
I
10 2%. 262, 2388, Pl 240 1 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : @3CHI2-HY Site @ @3CHIZ-HY
Condition: AVG_BE 54 3m 91200-02114-250762 VERTICAL Condition: AVG_54 3m 91200-02114-250702 VERTICAL
+ RBW:1000.000KHz VBW:4,300kHz SWT:Auto + REH:1000.,000kHz VBW:4,300kH:z SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Limit Read Ant Cable Preamp Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi doade @ B0 @ B B B deg WoBWE e @ B0 B B B B a iy
1 237734 42,54 54.00 -11.46 33.33 27.38 6.75 34.87 10.03 100 147 AVERAGE 1 244100 97.35 ----en =oeee- 8177 27.60 6.84 34.89 10.83 100 147 AVERAGE
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wamanas. FCC RADIO TEST REPORT Report No. : FR552903B

Pol. Vertical Fundamental
{4gLevel ¢Bvim) Date: 2025.07-26
1 El
1
ﬂl'\ 4
\ [ | PEAKBETH
L i T
525 - - ]
Peak Blank
1. I I
w2 U4, U, 488, 0
Frequency (WHy)
Site  : O3CHIZHY
Condition: PEAK_BE_74 3n 91200-62014-250762 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Miz B/ dBV/e 0B B dB/m A8 OB B m deg
1 2497.84 52,48 74.00 2152 42.36 28.88 6.9 3401 10.83 100 147 PEAK

el @) Date: 2025.07.26
125 |
1
a:=\
&
\ WGBS
Y 1
3, ! !
Avg Blank
1 ' =
52 64, uis. 88, 0
Frequency (WHz)
Site 1 Q3CHI2HY

Condition: AVG_BE_54 3n 91200-02114-250702 VERTICAL
+ RBW:1000.000kHz VBW:4.300kHz SaT:Auto

Limit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mo dWn e @ B0 B B B B
1 2499.04 43.24 54.00 -10.76 3311 28.89 6.92 34.91 10.03 100 147 AVERAGE

Page Number : C2-9 of 14



FCC RADIO TEST REPORT

Report No. :

FR552903B

Pol. Horizontal Vertical
el Date: 20250726 el Date: 20250728
1225 1225
1 1
875 ! t 875 !
| PEAK 74 PEAK T4
[} ! [} !
] G 54
1 2 1 2
Peak % %
Avg 1. 1.
1 5800. 10600, 1 20200, 25000 1 5800. 10600, 1 20200, 25000
Frequency (MHz) Frequency (MHz)
site  : @3CHL2-HY site  : @3CHL2-HY
Condition: PEAK_74 3n 91200-62114-250702 HORTIONTAL Condition: PEAK 74 3n 91200-62114-250762 VERTICAL
Lisit Read  Ant Cable Preamp Aux MPos Thos Lisit Read  Ant Cable Preamp Aux APos Thos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
WBWa B B BN i B B 8 a g WiBW Bl B BN i B @B B o dg
1 482,00 44,26 7400 -18.74 6784 3186 1045 6741 0.5 - PEM 1 482.00 46.39 7400 -17.61 €9.97 318§ 10.45 €1.41 0.5 - PEAC
2 TR0 MS6 7400 -4 6072 310 1305 G661 0.0 - PEAK 1 TR0 H490 7400 -29.10 6LOE 310 1305 6661 0.2 - PEAK
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wamanas. FCC RADIO TEST REPORT

Report No. : FR552903B

Pol. Horizontal Fundamental
‘mwm . Date: 2025.07-26 ‘mwm Date: 2025.07-26
1225 1225
1 1 1
Hl ‘-\\ + Hl
\ | | PEMEEN PEALTY
0.0 ! 1 T00;
NI HIE ) B
kLA kLA
Peak
1. 1.
a4 24868 12 956 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ @3CHIZ-HY Site @ @3CHIZ-HY
Condition: PEAK_BE 74 3u 91200-82114-250702 HORIZONTAL Condition: PEAK 74 3m 91200-02114-256702 HORIZONTAL
+ RBW:1000.000kHz VBn: 3000 088kHz SWT:Auto + RBW:1000.000kHz VBn:3000. 088kHz SWT:Auto
Limit Read  Ant Cable Preamp Aux APos TPos Limit Read Ant Cable Preamp Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
T ModWedws @& W dm b 8 & o dg T ModWedwe @& W dm & & 8 o dg
1 486,77 5193 74.00 -22.87 4182 28.07 6.92 34.91 10.3 108 234 PEAK 1 2478.00 99.69 ----e- --e--- 89.79 27.88 6.89 4.9 10.83 100 234 PENK
‘mwm . Date: 2025.07-26 . Level (dBuVim) Date: 2025.07-26
1225 1225
1 1 q
o\ Q : ws
g \ | E g |
\ | L WeEEH | VG 54
| e ]
" " _'____._...._.....-..—-—-._.--"“
Avg
1. 1.
a4 24868 12 956 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ @3CHIZ-HY Site @ @3CHIZ-HY
Condition: AVG_BE 54 3n 91200-62114-250702 HORIZONTAL Condition: AVG_54 3n 91200-02114-256702 HORTZONTAL
+ RBW:1000.000kHz VBW:4.300kHz SWT:Auto + RBW:1000.000kHz VBA:4.300kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
TOmiEWmdWE @ B0 @ B B B o dg T miAWndWE @ B0 B B B B o g
1 485.17 43.49 54.00 -10.51 33.52 27.95 G6.90 34.91 10.3 100 234 AVERAGE 1 2478.00 98.68 ------ ------ 88.78 2088 6.89 34.99 10.83 100 234 AVERAGE
Page Number : C2-11 of 14




wamanas. FCC RADIO TEST REPORT

Report No. : FR552903B

Pol. Vertical Fundamental
‘mwm . Date: 2025.07.26 ‘mwm Date: 202547-26
1225 1225
1 1 1
Hl _\ Hl
\ PEAK_BE 74| PEAK_74
0 o
\ - 1 | 1 | o
— e “
kLA kLA
Peak
1. 1.
8 U4 24668 2 955 2500 1 1400, 1800, 200, 2600, 000
Frequency (WHz) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3m 91200-82114-250762 VERTICAL Condition: PEAK_74 3m 91260-82114-256762 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto + RBW:1000.080kHz VBW:3060.008kHz ST:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
TOmiEWmdWE @ B0 @ B B B o dg T miAWmdWE @ B0 B B B B o g
1 48625 52.54 74.00 -21.46 4255 27.96 6.91 34.91 10.63 250 162 PEAK 1 2478.00 99.50 ------ ------ 89.60 27.88 6.89 34.% 10.83 259 162 PEAK
‘mwm . Date: 2025.07.26 - Lewl (BN Date: 202547-26
1225 1225
1 1 q
AN | : s
0y \ | | 0y
\ | | AGESH ‘ 54
\ | 1 _...a------—--""
kLA kLA
Avg
1. 1.
8 U4 24668 2 955 2500 1 1400, 1800, 200, 2600, 000
Frequency (WHz) Frequency (WHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-256762 VERTICAL Condition: AVG 54 3n 91200-82114-256762 VERTICAL
+ RBW:1000.000kHz VBW:4.300kHz SWT:Auto + RBW:1000.000kHz VBW:4.300kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
T miEWmdWE B B0 @ B B 8 o dg T miAWmndWE @ B0 B B B B« g
1 2489.14 43,55 54.00 -10.45 33.42 28.89 6.92 34.91 10.03 250 162 AVERAGE 1 2478.00 98.55 ------ ------ 88.65 27.88 6.89 34.9 10.83 259 162 AVERAGE
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FCC RADIO TEST REPORT

Report No. :

FR552903B

Pol. Horizontal Vertical
el Date: 20250726 el Date: 20250728
1225 1225
1 1
875 ! t 875 !
| PEAK 74 PEAK T4
[} ! [} !
] G 54
1 2 1 2
Peak % %
Avg 1. 1.
1 5800. 10600, 1 20200, 25000 1 5800. 10600, 1 20200 25000
Frequency (MHz) Frequency (MHz)
site  : @3CHL2-HY site  : @3CHL2-HY
Condition: PEAK_74 3n 91200-62114-250702 HORTIONTAL Condition: PEAK 74 3n 91200-62114-250762 VERTICAL
Lisit Read  Ant Cable Preamp Aux MPos Thos Lisit Read  Ant Cable Preamp Aux APos Thos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
WBWa B B BN i B B 8 a g WiBW Bl B BN i B @B B o dg
1 495600 4443 4.0 -18.57 6118 3.4 10.62 6138 8.5 -~ PEAK 1 4956.00 45.41 7400 -18.59 6016 33.42 10.62 €7.33 0.59 -~ PEAK
2 T44.00 4516 7400 -28.84 L6 3676 13.M4 66.66 0.1 - PEAK 2 TAM.00 M4BT TAB -3 BL32 3676 1.4 6666 0.1 - PEAK
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wamanas. FCC RADIO TEST REPORT Report No. : FR552903B

Pol. Horizontal Vertical

Date: 202507-28 Date: 202507-28

Level (dBuVim)

|
1 ‘ | T PR 7Y g e Ww
'y B
3 ! ¥ |
L M ’ T
|
QP/ | ‘ |
A
Peak 0 . 418, 612 06 1000 0, 1000
Frequency (MHz)
Site 1 B3CH12-HY Site + B3CH12-HY
Condition: QP 3m Bilog 37059 26241127 HORIZONTAL Condition: QP 3m Bilog 37059 20241127 VERTICAL
Limit Read  Ant (Cable Preasp Aux APos TPos Limit Read  Ant (Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Reark
Miz d8uV/m dBuV/m  dB dBV dB/w B 08 B o deg Miz d8V/mdBuV/m  dB dBV dB/w OB 08 dB o deg
1 8141 30.17 40.00 -9.83 44.85 13.78 1.26 29.79 0.07  -- -- Peak 1 45,52 33.48 40.00 -6.52 45.44 16.83 0.99 20.82 0.84  -- -~ Peak
2 979 29.52 43.50 -13.98 41.88 15.96 1.37 29.79 .18  --  --Peak 2 9L11 27.14 43.50 -16.36 40.36 15.14 1.33 29.78 0.09 --  -- Peak
3 255.04 21.69 46,00 -24.31 29.58 19.29 2.28 29.53 @.15  -- -~ Peak 3 255.04 23.53 46,00 -22.47 31.42 19.29 2.20 29.53 0.15  -- -~ Peak
4 502,39 25.87 46.00 -20.13 27.44 24.20 3.16 29.07 0.4  -- -~ Peak 4 506.27 27.00 46.00 -19.00 28.50 24.26 3.16 29.7 .15  -- -~ Peak
5 741,98 35.06 46.00 -10.94 31,33 28.33 3.76 28.74 0.3  -- -~ Peak 5 742,95 35.89 46.00 -10.11 32.20 28.34 3.76 28.74 033  -- -- Peak
6 958.29 34.83 46.00 -11.97 26.39 3L.21 4.28 28.38 0.45  -- -~ Peak 6 933.67 34.86 46.00 -11.14 28.45 30.11 4.23 28.36 0.43  -- -~ Peak
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR552903B

Appendix D. Duty Cycle Plots

Band

Duty Cycle (%)

T(us)

1/T(kHz)

VBW Setting

Bluetooth - LE for 1Mbps

70.19

438

2.28

2.4kHz

Bluetooth - LE for 2Mbps

40.89

256

3.91

4.3kHz

Bluetooth - LE for 1Mbps

[Spectrum Analyzer
|Swept SA
KEYSIGHT st -
L oy |Coupin

e

iConter 2.480000000 GHz
Res BW 8 MHz

 Marker Table

#Atten 1048

#Video BIV 8.0 MHz

Function

S| 2%

Select Marker
Marker 4

Mkrd 514.0 |
79.99 dBy

Marker Moo
Normal

l\'"“"‘" w Delta (&)

Fixed

Span 0 Hz
Sweep 2.00 ms (1001 pts)

width  Function Value

Bluetooth - LE for 2Mbps

[Spectrum Analyzer 1
Swept SA
KEYSIGHT Input i
RL o

gy et

(Conter 2.478000000 GHz
Res BW 8 MHz

bormetbid vor

#Video BIW 8.0 MHz

Function

Pl L%

Select Marker
Marker 4

Maarke
79.95 dBpV]
Marker Amplitu

= ~‘ Rl Marker Moge

#aug Typa: Powsr (RM;
g Froe Run

Normal

hvrg Della (&)

SpanoHzl| O
Sweep 2.00 ms (1001 pts)
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